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S .8 £ 48 (1962) B|UF
"~ Table 1. Cliemical composition. - FE L LT SS41 BED S OT, ChERY ML X
ST ) ~ S D E[IE# S T 10kg/mm? [IBRELIZEOTHSB.
Specimen| o | sio; | Mnop | Po ‘ Table | ICHRIOLFERS 2R o
No. |[C% | S% | Mn% | B | S% st R AR R S R O B B
. : o AV, COBBHRACACEENERY T2aE
21 0°21 [ 008 | 0°57 . e BT IIRT ‘
22 0°22 | 0709 @é 8&8 8%8 BOERMETH R, EROMBETHRIICIES Y T8
: : e Hlick b e paxoi. S S

a:

Gas-pressured welded piece fractured under the tension test.

b. c: Fatigue crack under the bending reversal tests.

. Photo. 1. Twisted deformed bars.
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1) 8] & B B
“ Table 2 ik No.

_ WX O BIIRABRO R
& JIS-SSD i 2RT. /s 0BBRIRIR & 2 EHE
Uizl 2 g JIS: G 3110 BEAMOD 3R
BRI o, WEEHERY T REEERVE
SR X DG o, 2 ToEE No. 22-N B3R
YIMTHOWE2E S odickEs 5 LLE % U
773 OTH»%. Table 2 1wk 3 L tEM I JIS:.
- G 3110 SSD 49 wBEHI IFEH T 2 B
HEHETLUTWS., oo LUREREH
~NB EBERI BRI MIRIDE 10kg/mm?
CBEBRMAEIhTWAT Db Y, HAEERRFN
OFERBENMEXBENIMCH 5 12D,
B 5 WKL TV 5. Photo. 1 (a) WEHE

R OBRBERE 2R

2) iR YRR

Table 3 KHHO RBRFHERE AERT. Th
Z DENIREH E K L JIS::

wkB &,

Table 2. vMeCh_éniéal properties of the specimen and JIS deformed bars.

ZO#

“Specimen . . Dia. ’l_‘ensivle strength | - Yield point Elongation*
T No. Treatment - (mm) o5 (kg/mm?. | os (kg/mm?) ¢ (%)
21 Non 18°8 57°4 . - 10°6
2 v 213 569 o — 131
21-W Pressure-welded 18°8 , 51°8 C 10°9

5 22-W ) ‘ ” B B ﬂl_ |~ 541 - 1 == S 1 B S S
=N | WCxsmn 213 47°5. 303 270
'JIS G 3110 SSD 39 39~53 =24 =18
' SSD 49 49~63 =30 =14

* Specimen : JIS Z 2201-No. 2.

A T‘é.ble‘ 3. Result of fatigue test (’Revefsal_ofk bve'nd'ings).

- Specimen No. Treatment iﬁ;%u?kztfgﬁg? owe'/aB (%)
21 ©~ Non . £17°0 . 29°6
22 S +17°0 . .29°9
21-W Pressure-welded - - +13°0 251
22-W ” 4130 - 240
- JIS SSD 49 A* Non +1145~13°0 21°4~25°2
. ‘ Pressure-welded - 4100 18°7~18°9
JIS SSD 49 B* Non . 4+ 14°5~170 27°1~316
S Pressure-welded - " 412°5~135 . 22°6~25%4

% JIS SSD A:

- Node and rib crossed at right angles.
- B: Node and rib crossed at &0°.
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Fig. 1.~ S-N diagram of the twisted deformed -
bar and the pressure-welded bar under
bending reversal stress.
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Fig. 2, Hardness in twisted and. pressure-
welded specimens. :
(Specimen: No. 22, 22-W).
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On the Hydrogen Embrittlement of
" Quenched Plain Carbon Steel." .
" Dr. Toshimi Y AMANE.
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Table 1. Chemical compbéition of
sample (wt. %).

C . Si - Mn P S

. 0°30 0°27 0°49 0°011 0°016
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